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ENGLISH

PACKAGE LEAFLET: INFORMATION FOR THE USER

EXTRANEAL Solution for Peritoneal Dialysis

Read all of this leaflet carefully before you start using this medicine.
- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor.
— Ifyou get any side effects, talk to your doctor. This includes any
possible side effects not listed in this leaflet. See section 4.

What is in this leaflet:

What EXTRANEAL is and what it is used for

What you need to know before you use EXTRANEAL
How to use EXTRANEAL

Possible side effects

How to store EXTRANEAL

Contents of the pack and other information

1. WHAT EXTRANEAL IS AND WHAT IT IS USED FOR

EXTRANEAL is a solution for peritoneal dialysis. The peritoneal cavity is the
cavity in your abdomen (belly) between your skin and the peritoneum. The
peritoneum is the membrane surrounding your internal organs such as your
intestines and liver. The EXTRANEAL solution is placed into the peritoneal cavity
where it removes water and waste products from the blood. It also corrects
abnormal levels of different blood components.
EXTRANEAL may be prescribed for you if:
e You are an adult with permanent kidney failure which needs peritoneal
dialysis.
e Standard glucose peritoneal dialysis solutions alone cannot remove
sufficient water.

2. WHAT YOU NEED TO KNOW BEFORE YOU USE EXTRANEAL

Your doctor must supervise you the first time you use this product.

Do NOT use EXTRANEAL

e ifyou are allergic to icodextrin or starch derivatives (e.g. maize starch)
or any of the other ingredients of EXTRANEAL

e ifyou are intolerant to maltose or isomaltose (sugar coming from
starch)

e if you have glycogen storage disease

e if you already have severe lactic acidosis (too much acid in the blood)

e if you have a surgically uncorrectable problem affecting your
abdominal wall or cavity or uncorrectable problem that increases risk
of abdominal infections

e if you have documented loss of peritoneal function due to severe
peritoneal scarring
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Warnings and precautions

Talk to your doctor before using EXTRANEAL

e if you are elderly. There is a risk of dehydration.

e if you are diabetic and using this solution for the first time. You may
need to adjust your insulin dose.

e if you need to test your blood glucose level (for example if you are
diabetic). Your doctor will advise you on which test kit to use
(see “Other forms of interactions”).

e if you have a high risk of severe lactic acidosis (too much acid in the
blood). You are at increased risk of lactic acidosis if:
e you have profoundly low blood pressure
e you have a blood-infection
e you have acute severe kidney failure
e you have an inherited metabolic disease
e you are taking metformin (a medicine used to treat diabetes)
e you are taking medicines to treat HIV, especially medicines called

NRTIs

e f you experience abdominal pain or notice cloudiness, haziness or
particles in the drained fluid. This may be a sign of peritonitis (inflamed
peritoneum) or infection. You should contact your medical team
urgently. Note the batch number and bring it along with the drained
fluid bag to your medical team. They will decide if the treatment should
be stopped or any corrective treatment started. For example if you
have an infection your doctor may perform some tests to find out which
antibiotic will be best for you. Until your doctor knows which infection
you have, he may give you an antibiotic that is effective against a wide
number of different bacteria. This is called a broadspectrum antibiotic.

e during peritoneal dialysis your body may lose protein, amino acids,
vitamins. Your doctor will know if these need to be replaced.

e if you have problems affecting your abdominal wall or cavity. For
example if you have a hernia or a chronic infectious or inflammatory
condition affecting your intestines.

e if you had aortic graft placement.

e f you have severe lung disease, e.g. emphysema

e if you have breathing difficulties.

e f you have disorders precluding normal nutrition.

e if you have a potassium deficiency.

You should also take into account that:

e adisorder called encapsulating peritoneal sclerosis (EPS) is a known,
rare complication of peritoneal dialysis therapy. You — possibly together
with your doctor — should be aware of this possible complication.

EPS causes:

e inflammation in your abdomen (belly)

e the growth of sheets of fibrous tissue that cover and bind your
organs and affect their normal movement. Rarely this has been
fatal.

e you - possibly together with your doctor — should keep a record of your
fluid balance and of your body weight. Your doctor will monitor your
blood parameters at regular intervals.

e your doctor will check your potassium levels regularly. If they fall too
low he may give you some potassium chloride to compensate.

Sometimes treatment with this medicine is not recommended, such as if:
e You have acute kidney disease.
Children
The safety and efficacy of Extraneal in children less than 18 years old has not
been demonstrated.

Other medicines and EXTRANEAL

Tell your doctor if you are taking, have recently taken or might take any other
medicines. If you use other medicines, your doctor may need to increase their
dose. This is because peritoneal dialysis treatment increases the elimination of
certain medicines.

e If you use other medicines, your doctor may need to increase their
dose. This is because peritoneal dialysis treatment increases the
elimination of certain medicines.

e Take care if you use heart medicines known as cardiac glycosides
(e.g. digoxin). Your heart medicine may not be so effective or its toxicity
may be increased. You may:

e need potassium and calcium supplements

e develop an irregular heartbeat (an arryhthmia)
Your doctor will monitor you closely during treatment, especially your potassium
levels.
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Other forms of interactions

EXTRANEAL interferes with the measurement of blood glucose with certain
testing kits. If you need to test your blood glucose, make sure that you use a
kit that is glucose-specific. Your doctor will advise you on which Kit to use.
Using the wrong test may cause a falsely high blood glucose reading level.
This could result in administration of more insulin than needed. This can
cause hypoglycaemia (low blood glucose levels), which can result in loss

of consciousness, coma, neurological damage or death. Additionally, a

false high glucose reading may mask true hypoglycaemia and allow it to go
untreated with similar consequences.

False high glucose readings can be seen up to two weeks after you stopped
your EXTRANEAL therapy. In case you are admitted to hospital you should
warn the doctors about this possible interaction and they should carefully
review the product information of the testing kit to make sure they use a
glucose-specific one.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are
planning to have a baby, ask your doctor for advice before taking this medicine.
EXTRANEAL is not recommended during pregnancy or while breast-feeding
unless your doctor advises differently.

Driving and using machines

This treatment may cause fatigue, weakness, blurred vision or dizziness.
Do not drive or operate machines if you are affected.

3. HOW TO USE EXTRANEAL

EXTRANEAL is to be administered into your peritoneal cavity. This is the cavity
in your abdomen (belly) between your skin and the peritoneum. The peritoneum
is the membrane surrounding your internal organs such as your intestines and
liver.

Always use this medicine exactly as instructed by the medical team specialised
in peritoneal dialysis. Check with your doctor if you are not sure.

The recommended dose is
e One bag per day during the longest dwell, i.e.
e Qvernight in Continuous Ambulatory Peritoneal Dialysis (CAPD)
e During the daytime in Automated Peritoneal Dialysis (APD).
e Take between 10 — 20 minutes to instill the solution.

e The dwell time with EXTRANEAL is between 6 — 12 hours in CAPD, and
14 — 16 hours in APD.

Method of administration
Before use,

e Warm the bag to 37°C. Use the warming plate specially designed for
this purpose. Never immerse in water to warm the bag.

e Use aseptic technique throughout the administration of the solution as
you have been trained.

e Prior to beginning an exchange, ensure you clean your hands and the
area where your exchange will be performed.

e Prior to opening the overpouch, check for the correct solution type,
expiration date, and amount (volume). Lift the dialysate bag to check
for any leaks (excess fluid in the overpouch). Do not use the bag if
leaks are discovered.

e After removing the overpouch, inspect the container for signs of
leakage by pressing firmly on the bag. Do not use the bag if any leak is
detected.

e (Check that the solution is clear. Do not use the bag if the solution is
cloudy or contains particles.

e Ensure all connections are secure hefore beginning the exchange.

e Ask your doctor if you have questions or concerns about this product or
how to use it.

Use each bag only once. Discard any unused remaining solution. After use,
check that the drained fluid is not cloudy.

Compatibility with other drugs

Your doctor may prescribe you other injectable drugs to be added directly into

the EXTRANEAL bag. In that situation, add the drug through the medication site
located at the bottom of the bag. Use the product immediately after addition of
the drug. Check with your doctor if you are not sure.

If you use more than one bag of EXTRANEAL in 24 hours
If you infuse too much EXTRANEAL you may get:

e abdominal distension

e afeeling of fullness and/or

e ashortness of breath.
Contact your doctor immediately. He will advise you what to do.

If you stop using EXTRANEAL

Do not stop peritoneal dialysis without the agreement of your doctor. If you stop
the treatment it may have life-threatening consequences.

4. POSSIBLE SIDE EFFECTS

Like all medicines, EXTRANEAL can cause side effects, although not everybody
gets them.
If you get any side effects, talk to your doctor. This includes any possible side
effects not listed in this leaflet.
If any of the following happen, tell your doctor or your peritoneal dialysis centre
immediately:
e Hypertension (blood pressure that is higher than usual),
e Swollen ankles or legs, puffy eyes, shortness of breath or chest pain
(hypervolaemia),
e Hypersensitivity (allergic reaction) which may include swelling of face,
throat or around the eyes (angioedema),
e Abdominal pain,
e Chills (shivering/flu-like symptoms).
These could be signs of serious side effects. You may need urgent medical
attention.

Side effects commonly observed (may affect up to 1in 10
people) in patients using EXTRANEAL:

e Redness and scaling of the skin, rash, itching (pruritus)

e Feeling light headed or dizzy, thirst (dehydration)

e Decreased blood volume (hypovolaemia)

e Abnormal laboratory tests

e Weakness, headache, fatigue

e Swollen ankles or legs,

e Low blood pressure (hypotension)

e Ringing in the ears

Other side effects related to the peritoneal dialysis procedure

or common to all peritoneal dialysis solutions:

e Cloudy solution drained from the peritoneum, stomach-ache

e Peritoneal bleeding, pus, swelling, pain or infection around the exit site
of your catheter, catheter blockage, injury, interaction with the catheter.
Low blood sugar concentration (hypoglycaemia)
Shock or coma caused by low blood sugar concentration
High blood sugar concentration (hyperglycaemia)
Nausea, vomiting, loss of appetite, dry mouth, constipation, diarrhoea,
flatulence (passing wind), disorder of the stomach or intestines such as
blockage in your intestine, gastric ulcer, gastritis (inflamed stomach),
indigestion.
e Abdominal swelling, hernia of the abdominal cavity (this causes a lump
in the groin)
Modification of your blood tests
Abnormal liver function test
Weight increase or decrease
Pain, fever, malaise
Heart disease, faster heart beat, shortness of breath or chest pain
Anaemia (reduction in red blood cells which can make the skin pale
and cause weakness or breathlessness); increase or decrease of white
blood cell count; reduction in blood platelets, which increases risk of
bleeding or bruising
Numbness, tingling, burning sensation
Hyperkinesia (increased movements and inability to keep still)
Blurred vision
Loss of the sense of taste
Fluid on the lungs (pulmonary oedema), shortness of breath, difficulty
in breathing or wheezing, cough, hiccups
Kidney pain
e Nail disorder
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e Skin disorders such as hives (urticaria), psoriasis, skin ulcer, eczema,
dry skin, skin discoloration, blistering of the skin, allergic or contact
dermatitis, rashes and itching.

e Rashes may be itchy with red spots covered with bumps, or with
eruptions or shedding of the skin. The following three severe types of
skin reaction may occur:

e Toxic epidermal necrolysis (TEN). This causes:

— ared rash over many parts of the body
— the shedding of the outer layer of skin

e Erythema multiforme. An allergic skin reaction causing spots, red
welts or purple or blistered areas. It can also affect the mouth,
eyes and other moist body surfaces.

e Vasculitis. Inflammation of certain blood vessels within the body.
Clinical symptoms will depend on the part of the body involved,
but may be characterized on the skin as red or violet spots or
welts or have symptoms similar to an allergic reaction, including
rash, joint pain and fever.

e Muscle cramps, pain in bones, joints, muscles, back, neck

e Fallin blood pressure on standing up (orthostatic hypotension)

e Peritonitis (inflamed peritoneum) including peritonitis caused by fungal
or bacterial infection
Infections including flu syndrome, boil
Abnormal thinking, anxiety, nervousness

Reporting of side effects
If you get any side effects, talk to your doctor, pharmacist or nurse. This
includes any possible side effects not listed in this leaflet. You can also report
side effects directly via the national reporting system listed below. By reporting
side effects you can help provide more information on the safety of this
medicine.
e Saudi Arabia:
The National Pharmacovigilance Centre (NPC)
SFDA Call Center: 19999
E-mail: npc.drug@sfda.gov.sa
Website: https://ade.sfda.gov.sa/
e United Arab Emirates:
Pharmacovigilance & Medical Device section
Address:
P.0.Box: 1853
Tel.: 80011111
E-mail: pv@mohap.gov.ae
Drug Department
Ministry of Health & Prevention
Dubai, UAE
e Other GCC States:
Please contact the relevant competent authority.
e Algeria:
CNPM (Centre National de Pharmacovigilance et Matériovigilance)
Address : NIPA, Nouvel Institut Pasteur d’Algérie, Dely Ibrahim
Website : www.cnpm.org.dz
Email : cnpm@cnpm.org.dz
Tel/ Fax : (+213) 23 36 75 02
e Tunisia:
Centre National Chalbi Belkahia de Pharmacovigilance (CNPV)
Address: 9, Avenue Dr. Zouhaier ESSAFI 1006 Bab Souika Tunis. Tunisie
Website : www.pharmacovigilance.rns.tn
Email : pharmacovigilance@rns.tn
Tel/ Fax : (+216) 71 260 691

5. HOW TO STORE EXTRANEAL

e Keep out of the sight and reach of children.
e Store in the original package.
e  Store below 30°C.

e Do not use EXTRANEAL after the expiry date. The date is stated on the
carton label and on the bag after the abbreviation Exp. and the
symbol =. The expiry date refers to the last day of that month.

e Dispose Extraneal as you have been trained.

6. CONTENTS OF THE PACK AND OTHER INFORMATION

This leaflet does not contain all the information about this medicine. If you have
any questions or are not sure about anything, ask your doctor.

What EXTRANEAL contains

The active substances are:

Icodextrin 759/l
Sodium chloride 5.4 g/l
Sodium S lactate 4.5 g/l
Calcium chloride 0.257 g/l
Magnesium chloride 0.051 g/l
Sodium 133 mmol/l
Calcium 1.75 mmol/l
Magnesium 0.25 mmol/Il
Chloride 96 mmol/|
Lactate 40 mmol/I

The other ingredients are:
e  Water for injections.
e Sodium hydroxide or hydrochloric acid.

What EXTRANEAL looks like and contents of the pack
e EXTRANEAL is packaged in flexible plastic bags of 1.5 litres, 2.0 litres
or 2.5 litres capacity.
e The solution in the bags is clear and colourless.
e Each bag is over-wrapped in an overpouch and supplied in carton

boxes.
Volume Number of Product configuration ~ Type of connector(s)
units per box
1.5L 8 Single bag (APD) luer / spike
1.5L 8 Twin bag (CAPD) luer / spike
1.5L 6 Single bag (APD) luer / spike
1.5L 6 Twin bag (CAPD) luer / spike / lineo
2.0L 8 Single bag (APD) luer / spike
2.0L 8 Twin bag (CAPD) luer / spike
2.0L 6 Single bag (APD) luer / spike
2.0L 6 Twin bag (CAPD) luer / spike
2.0L 5 Single bag (APD) luer / spike
2.0L 5 Twin bag (CAPD) luer / spike / lineo
2.5L 5 Single bag (APD) luer / spike
2.5L 5 Twin bag (CAPD) luer / spike
2.5L 4 Single bag (APD) luer / spike
2.5L 4 Twin bag (CAPD) luer / spike / lineo

The Lineo connector contains iodine.
Not all configurations may be marketed.

Marketing Authorisation Holder
Baxter Healthcare Ltd
Caxton Way
Thetford, Norfolk, IP24 3SE
United Kingdom

Manufacturer
Baxter Healthcare S.A.
Moneen Road
Castlebar, County Mayo
Republic of Ireland

Saudi Arabia Reg. No. 2L: 2-965-18

Saudi Arabia Reg. No. 2.5L: 3-965-18
Algeria Reg. No. 2L:12/25G 066/298
Tunisia Reg. No., Single Bag 2L: 10193011

Tunisia Reg. No., Twin Bag 2L: 10193012
This leaflet was last revised in April 2016

Baxter and Extraneal are trademarks of Baxter International Inc.
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FRANCAIS

NOTICE : INFORMATION DE L'UTILISATEUR

EXTRANEAL, solution pour dialyse péritoneéale

Veuillez lire attentivement cette notice avant d’utiliser ce

médicament.

—  Gardez cette notice. Vous pourriez avoir besoin de la relire.

—  Sivous avez d’autres questions, interrogez votre médecin.

—  Sivous ressentez des effets secondaires, parlez-en a votre médecin. Cela
inclut tous les effets secondaires possibles non mentionnés dans cette
brochure. Voir section 4

Que contient cette notice:

1. Qu’est-ce que EXTRANEAL et dans quel cas est-il

utilisé ?

Quelles sont les informations a connaitre avant d’utiliser
EXTRANEAL ?

Comment utiliser EXTRANEAL ?

Quels sont les effets indésirables éventuels ?

Comment conserver EXTRANEAL ?

Contenu de I’emballage et autres informations.

1. QU’EST-CE QUE EXTRANEAL ET DANS QUEL CAS EST-IL
UTILISE ?

EXTRANEAL est une solution pour dialyse péritonéale. La cavité péritonéale est
la cavité dans votre abdomen (ventre) entre la peau et le péritoine. Le péritoine
est la membrane qui entoure les organes internes tels que les intestins et le
foie. La solution EXTRANEAL est introduite dans la cavité péritonéale ou elle
élimine I'eau et les déchets du sang. Elle corrige également les taux anormaux
de différents composants du sang.

EXTRANEAL peut vous étre prescrit si :
e Vous étes adulte et souffrez d’une insuffisance rénale chronique qui
nécessite une dialyse péritonéale.
e Les solutions standards de dialyse péritonéale a base de glucose ne
suffisent pas a éliminer assez d’eau.

2. QUELLES SONT LES INFORMATIONS A CONNAITRE AVANT
D’UTILISER EXTRANEAL ?

Vous devez faire I'objet d’une surveillance médicale la premiere fois que vous
utilisez ce produit.

N’utlllsez jamais EXTRANEAL
si vous étes allergique (hypersensmle) a l'icodextrine, aux dérivés
d'amidon (ex, I'amidon de mais) ou a I'un des autres composants
contenus dans EXTRANEL,

e Sivous présentez une intolérance au maltose ou a I'isomaltose (sucre
dérivé de I’'amidon),

Si vous présentez une maladie de stockage du glycogéne,
Si vous avez des antécédents d’acidose lactique sévére (trop d’acides
dans le sang),

e Sivous présentez un probléme non chirurgicalement traitable touchant
votre paroi ou votre cavité abdominale ou un probléme non traitable
susceptible de faire augmenter le risque d’infection abdominale,

e Sivous souffrez d’une perte avérée de la fonction péritonéale due a
des Iésions cicatricielles péritonéales importantes.

Avertissements et précautions
Adressez-vous a votre médecin avant d’utiliser EXTRANEAL.

Faites attention avec EXTRANEAL :

e Sivous étes agé(e). Il existe un risque de déshydratation.

e Sivous souffrez de diabéte et que vous utilisez cette solution pour la
premiére fois. Il vous faudra peut-étre ajuster votre dose d’insuline.

e Sivous avez besoin de surveiller votre glycémie (notamment si vous
souffrez de diabéte). Votre médecin vous indiquera la méthode a
utiliser (voir « Autres formes d’interactions »).

e Sivous présentez un risque élevé d’acidose lactique sévére (trop
d’acides dans le sang). Vous avez un risque €élevé de développer une
amdose lactique si :

vous avez une tension artérielle trés basse,

vous avez une infection du sang,

vous souffrez d'une insuffisance rénale aigué,

vous étes atteint d'une maladie métabolique congénitale,

vous prenez de la metformine (médicament pour le traitement du

diabéte),

e vous prenez des médicaments pour le traitement du VIH,
notamment des NRTI.

N

SR w

Lors de la prescription de la solution a utiliser pour un patient,

il convient de tenir compte des interactions potentielles entre

le traitement par dialyse et d'autres traitements liés a d'autres
pathologies existantes. Chez les patients traités par des glucosides
cardiotoniques, il convient de soigneusement surveiller les taux
sériques de potassium.

e Sivous ressentez une douleur abdominale ou remarquez un trouble,
une opalescence ou des particules dans le liquide de drainage, cela
pourrait étre un signe de péritonite (inflammation du péritoine) ou
d’infection. Vous devez contacter votre équipe médicale de toute
urgence. Relevez le numéro de lot et apportez-le avec la poche de
liquide de drainage a votre équipe médicale. Elle décidera s’il faut
interrompre le traitement ou s’il faut mettre en place un traitement
correctif. Par exemple, si vous avez une infection, votre médecin peut
effectuer des examens pour décider de I'antibiotique qui vous convient
le mieux. Tant que le médecin ne connait pas avec précision I'infection
dont vous souffrez, il peut décider de vous administrer un antibiotique
qui est efficace contre un grand nombre de bactéries différentes. Il
s’agit alors d’un antibiotique a large spectre.

e Pendant la dialyse péritonéale, vous pouvez perdre des protéines, des
acides aminés et des vitamines. Votre médecin décidera s’il convient
de les compenser.

e Une diminution de I'amylasémie a également été couramment notée
chez les patients traités par DP a long terme. Aucun effet secondaire
associé a cette diminution n'a été signalé. Cependant, il est reconnu
que des taux subnormaux d'amylase sérique peuvent masquer
I'augmentation de I'amylasémie, couramment observée au cours d'une
pancréatite aigué. Une augmentation du taux moyen des phosphatases
alcalines sériques d'environ 20 Ul/I a été observée au cours des
études cliniques. Dans certains cas, I'augmentation des phosphatases
alcalines est associée a I'élévation des taux d'ASAT.

e Sivous avez des problémes touchant votre paroi ou votre cavité

abdominale. Par exemple, si vous avez une hernie, une infection

chronique ou une maladie inflammatoire touchant vos intestins.

Si vous avez subi une implantation de prothéses aortiques.

Si vous avez une maladie pulmonaire grave, par ex. emphyséme.

Si vous présentez des difficultés a respirer.

Si vous souffrez d’affections excluant une alimentation normale.

Si vous souffrez d'un déficit en potassium.

Vous devez aussi tenir compte :

d’une maladie appelée sclérose péritonéale encapsulante (SPE) qui

est une complication connue et rare de la dialyse péritonéale. Vous, et

votre médecin devez étre conscients de cette complication possible. La

SPE provoque :

e une inflammation dans votre abdomen (ventre)

e lacroissance de couches de tissu fibreux qui recouvrent et relient
vos organes et limitent leurs mouvements. Dans de rares cas,
I'issue est fatale.

e Vous, si possible avec votre médecin, devez enregistrer soigneusement
votre balance hydrique et votre poids. Votre médecin surveillera
régulierement vos paramétres sanguins.

e Votre médecin contrdlera réguliérement vos taux de potassium. S’ils
deviennent trop faibles, il pourra vous administrer du chlorure de
potassium pour compenser.

La prise de ce médicament n'est pas recommandée dans les cas suivants :
¢ Sivous souffrez de pathologies rénales aigués.

Enfants et adolescents
La sécurité et I'efficacité d’EXTRANEAL chez les enfants 4gés de moins de 18
ans n'a pas été démontrée.

Utilisation d’autres médicaments
Si vous prenez ou avez pris récemment un autre médicament, y compris un
médicament obtenu sans ordonnance, parlez-en a votre médecin.

e Sivous prenez d’autres médicaments, votre médecin aura peut-étre
besoin d’augmenter leur dosage, car la dialyse péritonéale augmente
I’élimination de certains médicaments.

Votre médecin vous surveillera de prés pendant le traitement, en particulier vos
taux de potassium.

CB-30-02-637
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Autres formes d’interactions

EXTRANEAL interfére avec la mesure de la glycémie dans le cas de certaines
méthodes. Si vous devez mesurer votre glycémie, veillez a utiliser une
méthode spécifique du glucose. Votre médecin vous indiquera la méthode a
utiliser.

Lutilisation d’une méthode inadaptée risque d’entrainer une lecture
faussement élevée de la glycémie, qui pourrait entrainer 'administration
d’une dose d’insuline trop élevée. Cela peut entrainer une hypoglycémie
(Taux sanguins de glucose faible) qui peut provoquer une perte de
conscience, un coma, un dommage neurologique, voire le déces. De plus, une
mesure faussement élevée de la glycémie peut masquer une hypoglycémie
réelle qui resterait alors non traitée avec les mémes conséquences.

Des mesures faussement élevées de la glycémie peuvent apparaitre jusqu’a
deux semaines aprées I’arrét du traitement avec EXTRANEAL. Si vous étes
hospitalisé, il vous faut signaler aux médecins cette interaction possible ; il
leur faudra examiner de prés la notice de I'appareil de mesure de la glycémie
et des bandelettes pour s’assurer qu’il s’agit bien d’'une méthode spécifique
du glucose.

Grossesse et allaitement

Si vous étes enceinte ou que vous allaitez, si vous pensez étre enceinte ou
planifiez une grossesse, demandez conseil a votre médecin ou pharmacien
avant de prendre ce médicament.

EXTRANEAL n'est pas recommandé pendant la grossesse ou I'allaitement, sauf
recommandation contraire de votre médecin.

Conduite de véhicules et utilisation de machines

Ce traitement peut provoquer fatigue, faiblesse, trouble de la vision ou
étourdissement. Ne pas conduire ni utiliser de machines, si vous ressentez ces
symptomes.

3. COMMENT UTILISER EXTRANEAL ?

EXTRANEAL doit étre administré dans la cavité péritonéale. La cavité péritonéale
est une cavité dans votre abdomen (ventre) entre la peau et le péritoine. Le
péritoine est la membrane qui entoure les organes internes tels que les intestins
et le foie.

Toujours utiliser ce médicament trés exactement comme indiqué par I'équipe
médicale spécialisée en dialyse péritonéale. En cas de doute, vérifiez avec votre
médecin.

La dose recommandée est:
Une seule poche par jour pendant la plus longue période de stase :
e Pendant la nuit en cas de dialyse péritonéale continue ambulatoire
(DPCA)
e Pendant |a journée en cas de dialyse péritonéale automatisée
(DPA).
e |’administration de la solution prend 10 a 20 minutes.
e Ladurée de contact dans la cavité péritonéale d’EXTRANEAL est de 6 a
12 heures en DPCA et de 14 a 16 heures en DPA.

Mode d’administration

Avant I'utilisation :

e Réchauffez la poche a 37°C, a I'aide d’une plaque chauffante
spécialement prévue a cette fin. N'immergez jamais la poche dans de
I’eau pour la réchauffer.

e Utilisez des techniques aseptiques tout au long de I'administration de
la solution, conformément aux instructions qui vous ont été fournies.

e Avant de commencer un échange, veillez a vous laver les mains et a
nettoyer la zone de réalisation de I'échange.

e Avant d'ouvrir le suremballage, vérifiez le type de solution, sa date de
péremption, et sa quantité (volume). Soulevez la poche de dialysat afin
de détecter une fuite éventuelle (quantité excessive de liquide dans le
suremballage). N'utilisez pas la poche en présence de fuites.

e Apres le retrait du suremballage, appuyez fermement sur la poche
afin de détecter tout signe de fuite dans le conteneur. N'utilisez pas la
poche en présence de fuites.

e Vérifiez que la solution est limpide. N'utilisez pas la poche si la solution
est trouble ou contient des particules.

e Vérifiez que tous les raccords sont étanches avant de commencer
I'échange.

¢ Interrogez le médecin si vous avez des questions ou des doutes
concernant ce produit ou son utilisation.

N’utilisez chaque poche qu’une seule fois. Jetez toute solution inutilisée.
Aprés utilisation, vérifiez que le liquide drainé n'est pas trouble.

Compatibilité avec d’autres médicaments

Le médecin peut vous prescrire d’autres médicaments injectables a ajouter
directement dans la poche d’EXTRANEAL. Si c’est le cas, ajoutez le médicament
via le site indiqué dans la partie inférieure de la poche. Utilisez le produit
immédiatement apreés avoir ajouté le médicament. En cas de doute, adressez-
vous a votre médecin.

Si vous avez utilisé plus d’une poche d'EXTRANEAL en
24 heures

Si vous vous étes administré trop d’EXTRANEAL, vous étes susceptible de
ressentir :

e une distension abdominale ;

e une sensation de réplétion ;

e et/ou un essoufflement.

e Toutefois I'administration en continu de plus d'une poche d'icodextrine
par 24 heures pourrait entrainer une augmentation des taux
plasmatiques de maltose et des métabolites des hydrates de carbone.
Les effets d'une telle augmentation sont inconnus, mais il peut se
produire une augmentation de I'osmolalité plasmatique.

Dans ce cas, le traitement sera interrompu et sera relayé par une
dialyse péritonéale sans icodextrine ou par une hémodialyse.

Il faut interompre le traitement et contacter inmédiatement votre médecin. Il
vous indiquera ce qu’il faut faire.

Si vous arrétez d’utiliser EXTRANEAL

N’arrétez pas la dialyse péritonéale sans I'accord de votre médecin. Si vous
arrétez le traitement, vous vous exposez a des conséquences mettant votre vie en
danger.

4. QUELS SONT LES EFFETS INDESIRABLES EVENTUELS ?

Comme tous les médicaments, EXTRANEAL peut provoquer des effets
indésirables, mais ils ne surviennent pas systématiquement chez tout le monde.

Si vous ressentez un quelconque effet indésirable, parlez-en a votre médecin.
Ceci s’applique aussi a tout effet indésirable qui ne serait pas mentionné dans
cette notice.
Si I'un des effets suivants apparait, informez-en immédiatement votre médecin
ou centre de dialyse péritonéale :
Hypertension (tension artérielle plus élevée que la normale),
e Gonflement des chevilles ou des jambes, essoufflement ou douleur
thoracique (hypervolémie),
e Hypersensibilité (réaction allergique) pouvant inclure un gonflement du
visage, de la gorge et autour des yeux (cedéme),
e Douleur abdominale,
o Frissons (tremblements/symptomes de type grippaux).
Ces symptémes peuvent étre des effets indésirables graves. Vous devez
contacter un médecin de toute urgence.

Effets indésirables fréquemment observés (pouvant toucher
jusqu'a 1 personne sur 10) chez des patients utilisant
EXTRANEAL.

e Rougeur et secheresse de la peau, éruption, démangeaisons (prurit)
Sensation de vertige, étourdissement, soif (déshydratation)
Diminution du volume du sang (hypovolémie)

Résultats anormaux des examens de laboratoire (augmentation ALAT,
ASAT et la phosphatase alcaline)

Maux de téte, fatigue

Gonflement des chevilles ou des jambes

Tension artérielle faible (hypotension)

Bourdonnement dans les oreilles

Autres effets indésirables liés a la procédure de dialyse
péritonéale ou communs a toutes les solutions de dialyse

perltoneale
Trouble de la solution de drainage du péritoine, douleurs de I’'estomac
e Saignement du péritoine, pus, gonflement, douleur et infection
autour du site de sortie du cathéter, obstruction du cathéter, Iésions,
interaction avec le cathéter.
Glycémie basse (hypoglycémie)
Choc ou coma provoqué par I’hypoglycémie
Glycémie élevée (hyperglycémie)
Nausée, vomissements, constipation, diarrhée, flatulence, troubles
de I'estomac ou des intestins tels que occlusion de I'intestin, ulcére
gastrique, gastrite (inflammation de I'estomac), indigestion
e Gonflement abdominal, hernie de la cavité abdominale (qui provoque
une grosseur dans l'aine)
e Modification des résultats des examens sanguins
e Anomalies des paramétres hépatiques
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e  Prise ou perte de poids

e Douleur, fievre, malaise

e Maladie cardiaque, augmentation du rythme cardiaque, (troubles
cardio-vasculaire)

e Anémie (diminution des globules rouges qui peut donner un teint
pale et entrainer un essoufflement ou une faiblesse), augmentation
ou diminution de la numération des globules blancs, diminution du
nombre de plaquettes dans le sang ce qui augmente le risque de
saignement ou d’hématomes

e  Engourdissement, picotements, sensation de briilure

e Hyperkinésie (augmentation des mouvements et incapacité a se tenir
tranquille)

e Trouble de la vision

e Perte du golit

e Liquide dans les poumons (cedéme pulmonaire), difficulté a respirer ou
toux, hoquet

e Douleur aux reins

e Anomalie des ongles (onychopathie)

e Troubles de la peau tels qu'urticaire, psoriasis, ulcére cutané, eczéma,
sécheresse de la peau, décoloration de la peau, vésiculation de la
peau, dermatite allergique ou de contact, éruptions et démangeaisons

e Les éruptions peuvent provoquer des démangeaisons avec des taches
rouges couvertes de boutons ou d’éruptions ou avec une desquamation
de la peau. Les trois réactions séveres suivantes peuvent survenir :

e Nécrolyse épidermique toxique qui provoque :
— une éruption rouge sur de nombreuses parties du corps
— la desquamation de la couche supérieure de la peau

e Erythéme multiforme. Réaction cutanée allergique qui se
manifeste par des taches, des boutons rouges ou des zones
violettes ou portant des cloques. Il peut aussi toucher la bouche,
les yeux et autres surfaces humides (muqueuses) de I'organisme

e Vascularite. Inflammation de certains vaisseaux sanguins de
I'organisme. Les symptdmes cliniques dépendent de la région du corps
concernée, mais la vascularite peut se caractériser sur la peau par des
taches ou des boutons rouges ou violets ou présenter des symptomes
similaires a ceux d’une réaction allergique, notamment éruption,
douleur dans les articulations et fievre

e  Crampes musculaires, douleur dans les os, les articulations, les
muscles, le dos, le cou

e (Chute de la tension lors du passage a la station debout (hypotension
orthostatique)

e Péritonite (inflammation du péritoine) notamment péritonite provoquée
par une infection fongique (champignon) ou bactérienne

e |nfections, y compris syndrome grippal, furoncle

Si vous ressentez un quelconque effet indésirable, parlez-en a votre médecin
ou, votre pharmacien ou a votre infirmier(ére). Ceci s’applique aussi a tout
effet indésirable qui ne serait pas mentionné dans cette notice. Vous pouvez
également déclarer les effets indésirables directement via les systémes
nationaux de déclaration cités ci-dessous.

En signalant les effets indésirables, vous contribuez a fournir davantage
d’informations sur la sécurité du médicament.

e Arabie Soudite:
Centre National de Pharmacovigilance (NCP).
Centre d'appel SFDA: 19999
E-mail: npc.drug@sfda.gov.sa
Site internet: https://ade.sfda.gov.sa/

e  Emirats Arabes Unis:
Section Pharmacovigilance & Dispositifs Médicaux
Adresse:
Boite postale: 1853
Tél.: 80011111
Courriel: py@mohap.gov.ae
Département des médicaments
Ministére de la santé et de la prévention
Dubai, Emirats Arabes Unis

e Autres pays du CCG:
Veuillez contacter I'autorité responsable.

e Algeria:
CNPM (Centre National de Pharmacovigilance et Matériovigilance)
Adresse exacte : NIPA, Nouvel Institut Pasteur d’Algérie, Dely Ibrahim
Site internet : www.cnpm.org.dz
Email : cnpm@cnpm.org.dz
Tel/ Fax : (+213) 23 36 75 02

e Tunisie:
Centre National Chalbi Belkahia de Pharmacovigilance (CNPV)
Adresse: 9, Avenue Dr. Zouhaier ESSAFI 1006 Bab Souika Tunis. Tunisie
Site internet : www.pharmacovigilance.rns.tn
Email : pharmacovigilance@rns.tn
Tel/ Fax : (+216) 71 260 691

5. COMMENT CONSERVER EXTRANEAL

Tenir hore de la vue et de la portée des enfants.

Conserver dans I’'emballage d'origine.

Conserver en dessous de 30° C.

Ne pas utiliser EXTRANEAL apres la date de péremption. La date de
péremption figure sur I'étiquette de la boite et sur la poche aprés
I’abréviation « EXP » et le symbole &. La date d’expiration fait référence
au dernier jour du mois.

e Eliminer EXTRANEAL tel qu'on vous I'a appris.

6. CONTENU DE PLEMBALLAGE ET AUTRES INFORMATIONS

Cette notice ne contient pas toutes les informations relatives a ce médicament.
Si vous avez des questions ou des doutes, adressez-vous a votre médecin

Que contient EXTRANEAL

Les substances actives sont :

Icodextrine 75 g/l Sodium 133 mmol/I
Chlorure de sodium 5,4 g/l Calcium 1,75 mmol/Il
S-lactate de sodium 4,59/l Magnésium 0,25 mmol/|l
Chlorure de calcium 0,257 g/l | |Chlorure 96 mmol/|
Chlorure de magnésium (0,051 g/l | [Lactate 40 mmol/l
Excipients :

e Eau pour préparations injectables.
e Hydroxyde de sodium ou acide chlorhydrique.

Qu’est-ce que EXTRANEAL et contenu de I’emballage

extérieur

EXTRANEAL est conditionné dans des poches en plastique souples de 1,5 litres,
2,0 litres ou 2,5 litres. La solution dans les poches est limpide et incolore.
Chaque poche est emballée dans un suremballage et fournie dans une boite en
carton.

Volume Nombre d'unités Configuration du produit  Type de connecteur(s)
par boite
1,51 8 Poche simple (DPA) vis/perforateur
1,51 8 Poche double (DPCA) vis/perforateur
1,51 6 Poche simple (DPA) vis/perforateur
1,51 6 Poche double (DPCA) vis/perforateur/Linéo
2,01 8 Poche simple (DPA) vis/perforateur
2,01 8 Poche double (DPCA) vis/perforateur
2,01 6 Poche simple (DPA) vis/perforateur
2,01 6 Poche double (DPCA) vis/perforateur
2,01 5 Poche simple (DPA) vis/perforateur
2,01 5 Poche double (DPCA) vis/perforateur/Linéo
251 5 Poche simple (DPA) vis/perforateur
251 5 Poche double (DPCA) vis/perforateur
251 4 Poche simple (DPA) vis/perforateur
251 4 Poche double (DPCA) vis/perforateur/Linéo

Le connecteur Linéo contient de I'iode.
Toutes les présentations peuvent ne pas étre commercialisées.

Détenteur D’AMM/DE :
Baxter Healthcare Ltd
Caxton Way
Thetford, Norfolk, IP24 3SE
United Kingdom

Fabricant et Conditionneur :
Baxter Healthcare S.A.
Moneen Road
Castlebar, County Mayo
Republic of Ireland

N° d’enregistrement en Arabie Saoudite 2L: 2-965-18

N° d’enregistrement en Arabie Saoudite 2.5L: 3-965-18

N° d’enregistrement en Algérie pour poche simple 2 L et
poche double 2L: 12/25G 066/298

N° d’enregistrement en Tunisie, poche simple 2L: 10193011
N° d’enregistrement enTunisie, poche double 2L: 10193012

La derniére date a laquelle cette notice a été approuvée est
Avril 2016.

Baxter, Extraneal et Viaflex sont des marques de Baxter International Inc.
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